BILLIARD TABLE

29-880

ITEM NO:29-890



PART LIST

A C
R
End cross beam (A) Main beam End apron
2 pieces 4 pieces 2 pieces 2 pieces
E F G
\ /
Side apron End rail Side rail
2 pieces 2 pieces 2 pieces 4 pieces

—

End cross beam (B)
2 pieces




PART LIST

#1

(O

5/16"X1-3/4" bolt
16 pieces

#2

©

5/16"X19mm washer
28 pieces

#3

SR

F4X2" screw
12 pieces

#4

W

1/4"X3" bolt
8 pieces

#5

©

1/4"X19mm washer

#6

g

1/4" Barrel nut

#r

Q}mﬂ

3/8"X4-1/2" bolt

#8

©

3/8"X23mm washer

8 pieces 8 pieces 12 pieces 16 pieces
#9 #10 #11 #12
3/8" Barrel nut 3/8"X3" bolt 3/8" nut 12#X2" screw
12 pieces 4 pieces 4 pieces 12 pieces
#13 #14 #15 #16
e | (B oo | (O
7#X5/8" screw T4X5/8" screw Locker 5/16"X1-1/2" bolt
8 pieces 8 pieces 4 pieces 12 pieces
#17 #18 #19 #20
5/16"X1-3/4" bolt | 5/16"X35mm washer Basket -A Basket -B
18 pieces 18 pieces 4 pieces 2 pieces
#21 #22 #23 #24
—
Mﬁl =
T4X1/2" Screw Rail corner Wrench
24 pieces 12 pieces 4 pieces 1 piece




STEP 1:

STEP 2:




STEP 3:

STEP 4:




STEP &:

STEP 6:




STEP 7:

-END-



